* water

Article

Life Cycle Assessment Methodology Applied to a Wastewater

Treatment Plant

Paolo Viotti 117, Fabio Tatti 2(”, Simona Bongirolami 3, Roberto Romano 3, Giuseppe Mancini
Mona Azizi ! and Lavinia Croce

check for
updates

Citation: Viotti, P; Tatti, F,;
Bongirolami, S.; Romano, R.; Mancini,
G.; Serini, F,; Azizi, M.; Croce, L. Life
Cycle Assessment Methodology
Applied to a Wastewater Treatment
Plant. Water 2024, 16, 1177. https://
doi.org/10.3390/w16081177

Academic Editor: Constantinos

V. Chrysikopoulos

Received: 25 March 2024
Revised: 14 April 2024
Accepted: 16 April 2024
Published: 20 April 2024

Copyright: © 2024 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
[...]
consumption of electricity by the plant provides the most significant contribution to the
depletion of abiotic resources (91%), global warming (94.9%), photochemical oxidation
(88.8%), and acidification (78.9%).

Amores et al. [15] compared three scenarios using LCA to perform an analysis of
the different phases (water abstraction, drinking water treatment, intermediate pumping,
distribution network, wastewater collection, and wastewater treatment) of the urban water
cycle in Terragona, Spain: (1) current situation, (2) use of reclaimed water and desalination
plants, and (3) reclaimed water to provide water during droughts. In all three scenarios, the
main source of impact was the energy consumed through the collection and intermediate
pumping of fresh water.

The following article presents the use of LCA methodology during the operational
phases of a wastewater treatment plant. Data from an existing plant in central Italy were
used as input for the study. Through the application of the LCA, it was possible to compare
the base case of a conventional activated sludge plant with two different scenarios, which
are part of the development strategy of the plant management, to be able to compare the
impacts generated. The application of LCA to different scenarios and its environmental
results depend on several boundaries. The reference scenario (scenario A), a typical sludge-



Water 2024, 16, 1177

30f24

activated treatment, will be compared to a second scenario where the MBR technology
was added (scenario B), and to a third scenario where the implementation of scenario A is
the introduction of the anaerobic digester in the sludge line with energy recovery together
with a photovoltaic plant in order to satisfy the energy demand of the plant (scenario C)
are used. No commercial software was used in this study, but a specific one was designed
to best represent the study needs. According to the analysis of the three scenarios, the
environmental categories of acidification and eutrophication remain unchanged because
they are related to transportation, and the latter does not alter depending on the plant
configuration used. The situation is different for the global warming potential, where there
are significant differences according to energy consumption. The third scenario, in fact,
which envisages the adoption of the anaerobic digester to partially feed the plant, has very
low emissions, unlike the second scenario, which, using MBR technology, has considerable
impacts, the greatest among the three scenarios analyzed.

2. Materials and Methods

The present study uses LCA to quantitatively determine the environmental input and
output flows of energy and matter throughout the life of a WWTP. This methodology differs
from environmental impact assessment (EIA) since the latter is based on actual impacts,
quantified considering the alterations introduced into the environmental system, while the
LCA study is based on the concept of potential impact. Through this tool, it is determined
whether, under certain conditions, any emission or extraction can be transformed into a
contribution to different impact categories [16].

Life Cycle Assessment has several applications and makes it possible to compare
products with the same function, compare the environmental impact of a product with a
referenced standard, identify the process that results in the greatest environmental impact
over the life cycle of a system or a product, design new production processes or new
products in general, and evaluate different scenario comparisons and thus, is a planning
support tool for decision-makers or stakeholders [2].

According to ISO 14040:1997 [17] (International Standard Organisation, 1997) and ISO
14044:2006 [18] (International Standard Organisation, 2006), LCA is a procedure consisting
of four main steps:

1. Goal and scope phase, composed of the definition of the system boundaries and scope
system functions, functional units, allocation procedures, impact types, required data,
assumptions or simplifications, and finally, the quality of the data [19];

2. Inventory analysis, known as Life Cycle Inventory (LCI) in which the data needed for
the study system are reported [19]. In this phase, for example, the quantities of raw
material requirements or energy sources associated with each stage of the life cycle of
a product or process are reported [20];

3. Impact assessment phase, defined as Life Cycle Impact Assessment (LCIA): Once
the data have been collected, they must then be converted into impact measures to
assess the environmental effects of the system under consideration [21]. After the
equivalence factors definition, the final result will be environmental profiles consisting
of a series of impact scores for each category [16]. The different existing impact
categories include global warming, ozone depletion, human toxicity, ecotoxicity,
photo-oxidation, acidification, eutrophication, odors, noise, radiation, accidents, and
disasters. Several authors discuss the above impact categories, assessing what the
emissions are for each category, excluding odors, noise, radiation, accidents, and
ecotoxicity [21,22]. Further studies have found that energy consumption is one of the
most impactful factors within sewage treatment plants [23-26]. Furthermore, some
literature studies [11,14,27-30] analyze, starting from impact categories, different
environmental effects at different stages of construction, operation, and demolition;

4. Data interpretation, defined by ISO 14044 [18], with the aim of performing a critical
evaluation of the entire LCA study.



Water 2024, 16, 1177

4of 24

2.1. Goal and Scope Definition

The goal of this model is to demonstrate how LCA can be used as a tool for technolog-
ical or management choices by comparing the impacts generated by two or more different
configurations of wastewater treatment plants. In the reported case study, a traditional
activated sludge plant is used to represent the first scenario under analysis, while the
second scenario considers the implementation of MBR (Membrane BioReactor) technology
removing the secondary settler in order to have better performance in effluent clarification.
Finally, a third scenario considers the implementation of an anaerobic digester within the
traditional wastewater treatment plant. This system uses biogas energy to partially power
the plant, while a photovoltaic system provides the remaining energy required to create a
self-sufficient plant.

2.2. Life Cycle Impact Assessment (LCIA)

The reported study considers the following impact categories as the most affected by
sewage treatment plants: global warming potential (GWP), potential acidification (PA),
and potential eutrophication (PE). Within each impact category, an equivalence factor
is defined to express the potential environmental impact of the considered substance
relative to a weight unit of the reference substance. The conversion factors given in the
following paragraphs were extrapolated from the Ecoinvent database, within which the
CML (Centrum voor Milieukunde, Leiden, The Netherlands) 2001 software was used as a
reference. Once the equivalence factors have been defined for each environmental sector,
the impact is calculated as the product between the output produced in terms of emissions
and the related conversion factor.

2.3. Functional Unit (E.U.)

The functional unit is a measurable and clearly determined quantity (ISO 14040:2006),
which is essential for comparing different scenarios. In this study, 1 m3/d of influent was
used as a functional unit, since it has been considered in several studies with satisfactory
results [22,27,31].

2.4. System Boundaries

The system boundaries for the three case studies are shown in Figures 1-3. Within the
system, the incoming energy flows necessary for the operation of the electromechanical
components of the various sections, the transport of materials into and out of the plant,
and finally the pollutant emissions produced from these processes are considered. The
treatment of solid sludge leaving the plant as well as the treatment of further different
wastes from the various sections of the plant do not fall within the boundaries of the system.
The cradle-to-gate approach is then just for the main stream of wastewater. Sludge is
briefly considered in the paper just for a rough evaluation of the different possible systems
of disposal in terms of GWP impacts. The flow diagram of scenario A with its system
boundaries is shown in Figure 1.

One of the most advanced technologies that can be used in wastewater treatment plants
is bioreactive membranes (MBRs), which have been largely studied [11,16,21,27,31-35]. MBR
allows the enhancement of effluent quality.

The MBR system makes use of a side stream ultrafiltration module. Some components,
such as the secondary settler tank, are eliminated if compared to the traditional activated
sludge case. Flow diagram of scenario B is shown in Figure 2.

In the third scenario, the conventional activated sludge process is combined with
an anaerobic digester, allowing greater sludge stabilization if compared with scenario A,
reducing the mass of solid organic material and pathogens in the sludge itself [36]. The
most important aspect is that the anaerobic process produces biogas with characteristics
suitable to be used as a biofuel to generate energy [37]. In this scenario, a photovoltaic
system was also added to try to satisfy the plant’s remaining energy requirements, which
the digester cannot supply. Flow diagram of scenario C is shown in Figure 3.



Water 2024, 16, 1177 50f24

Pretreatments ‘,—

Influent Pumping station Gridding Sand trap Primary settler Denitrification

1
1
: =
[ g Nitrate :§
PUmps — recirculation |_§
'8
Chemical g
m Disinfection phosphorus Secondary settler :E
removal : =
1
1

Transport
(supply of chemical
reagents and waste

sposal)

: Pretreatments '7 !
|
I 1
! 1
Influent Pumping station Gridding Sand trap Primary settler Denitrification 1 !
|1
1 ol
! [—— Nitrat 2
litrate 15
Pumy : : =
1 PS 7 tecirculation 18 |
| g1
| Chemical Ig
1 Disinfection phosphorus / Nitrification :% 1
1 removal o
1 L
1
rm e e e e e A |
! Blowers |
1 S |
1 . |
1 Dewatering |
1 Transport |
(supply of chemical 1

reagents and waste
disposal)

Pretreatments

Influent g station Gridding Sand trap Primary settler Denitrification

Nitrate
recirculation

Chemical
Disinfection phosphorus Secondary settler Nitrific
removal

Anaerobic
Digester

Transport
(supply of chemical -
reagents and waste

disposal)

Shudge recirculation
e o s W

Figure 3. Activated sludge plant scheme with anaerobic digester and photovoltaic system—scenario C.



Water 2024, 16, 1177

6 of 24

2.5. Life Cycle Inventory (LCI)

The primary data used in the LCA application were collected from a wastewater
treatment plant in central Italy (Tables 1-3).

Table 1. Input data from wastewater treatment plant located in central Italy.

Parameters Symbol Value Unit of Measurement
Number of inhabitant equivalent P 75,000 Inhab. equivalent
Per capita net water supply D 400 L/inhab*d
Sewer inflow coefficient o 0.8 adim
Average flow rate Qa 24,000 m3/d

Table 2. Concentrations of incoming pollutants.

Parameters Value Unit of Measurement
Influent concentration BODjg 104 g/ m3
Influent concentration COD 397 g/ m3
Influent concentration TSS 284 g/ m?>
Influent concentration TKN 37 g/ m3
Influent concentration Pyot 10 g/ m3

Table 3. Concentrations of pollutants in the effluent.

Parameters Value Unit of Measurement
Effluent concentration BODj5 25 g/ m3
Effluent concentration COD 62 g/ m3

Effluent concentration TSS 2 g/ m3
Effluent concentration TKN 1.45 g/ m3
Effluent concentration Pyot 0.8 g/ m3

The study was carried out by subdividing the plant according to the different occur-
ring treatment phases. For each phase, the energy associated with the operation of the
single section was calculated using the technical specification of the electromechanical
components present:

Energy [kWh/d] =P [kW/d] * t [h] * n [adimensional] (1)

where P is the machinery power, t represents the hours of machinery work, and finally n is
the number of machineries used. Once the total required energy is defined, the associated
CO; emission is determined using the emission factor EFgp referred to the national energy
production equal to 380 gCO, /kWh (Ecoinvent v 3.8):

CO; [g/d] = Energy [kWh/d] * EFgp [gCO,/kWh] (2)

In biological processes, direct CO, emissions should be considered due to the bacteria
methabolism: during bacterial growth, in fact, chemical reactions are responsible for the
production of CO,, which can be evaluated stoichiometrically:

C5H702N + 502 — 5C02 + 2H20 + NH3 (3)

EF [gCO,/gSSV] = [(44 * 5) gCO,/mol]/[113 gSSV/mol] = 1.947 gCO,/gSSV (4

where EF is the conversion factor defined through the carbon dioxide molecular weight
multiplied by the number of moles and divided for the organic substance molecular weight.



Water 2024, 16, 1177

7 of 24

By means of the conversion factor determined stoichiometrically, the CO, associated with
biological processes is defined as follows:

CO;, [g/d] = EF [gCO,/gSSV] * Qa [m®/d] * (CODy[g/m’]-CODE[g/m’]) ©)

In which Q is the average flow rate (Table 1) and CODy and CODk are, respectively,
the influent concentration and the effluent concentration of COD (Tables 2 and 3).

IPCC guidelines [38] and several authors [39] consider that the biogenic production
of CO, should not be included in the amounts of GWP, and some chemicals, like fossil
carbon-based substances, should be included within a range between 4-14%. In the present
study, 9% of the biogenic CO, production was taken into account. N, O is also produced in
the plant for the protein content present in wastewater flow. Due to its high greenhouse
potential, which is 298 times greater than that of CO,, it has a significant impact on the
environment.

The direct N,O emissions is calculated as follows according to IPCC Chapter 6 [40],
whose terms are defined in Table 4:

N>O [kg/year] =P * U * Finp-com * EFplant (6)

Table 4. Parameters of Equation (6) and their typical values for direct NoO emissions [41].

Parameters Symbol Default Range Unit of Measurement
Number of inhabitant equivalent P Specific Specific Inhab
Utilization factor of the plant 8) Specific Specific Adimensional
Industrial and commercial F 1.25 1-15 Adimensional
protein production factor IND-COM ’ :
Emission factor (from IPCC) EFplant 3.2 2-8 g N»O/inhab*year

About the utilization factor, it is equal to one in case the plant is in operation all year
round, such as in this study. In addition to direct production, there is also indirect N,O
emission in the effluent [40]:

NOggs [kg/year] = Nggs * EFgg * (44/28) ()

where N is the nitrogen output load, EFg is the N, O emission factor for outlet flow, and
the factor (44/28) is a conversion from kg of NoO-N to kg of N, O. The nitrogen output load
is calculated as follows [41], whose terms are defined in Table 5:

Nggs [kg/year] = (P * Protein * Fxpr * Fnon-com * Finp-com) — Nr (8)

Table 5. Parameters of Equation (8) and their typical values for indirect N,O emissions.

Parameters Simbol Default Range Unit of Measurement
Number of inhabitant P Specific Specific inhab
equivalent
Peg;ﬁg&’;ralgégtfln Protein Specific Specific kg_proteins/inhab*year
Protein production g, com 125 1-15 Adimensional
Protein fcaocr’:zlmptlon Fnon-com 1.3 1-1.5 Adimensional
Emission factor for EFgq 0.005 0.0005-0.25 kgN,O/kgN
Nitrogen fraction in .
gp roteins Fnpr 0.16 0.15-0.17 kgN/kg_Proteins
Nitrogen removed N 13.4% of TKN ke /year
with sludge R in input 87y




Water 2024, 16, 1177 8of24

Once the amount of N»O produced has been calculated and transformed in g/d, it is
then converted to CO; via the equivalence factor (Ecoinvent CML, 2001).

3. Results and Discussion
3.1. Scenario A

Table 6 and the related Figure 4 show the total energy of the various sections accord-
ing to the electromechanical components present (the total kWh/d is referred to as the